

March 23, 2023

Tomasz Bar
Aliplast Sp. z o.o.
Waclawa Moritza 3
Lublin, 20-276
POLAND

RE: Test Results for Job No. P8511.01-109-44

Dear Tomasz,

Testing was recently performed on 3/15/2023 – 3/17/2023 by Intertek¹ Building & Construction (B&C) on a Tilt/Turn and Fixed Window in York, Pennsylvania. The window tested had an overall size of 2400 mm (94-1/2") wide by 1803 mm (71") tall.

The test specimen was tested in accordance with AAMA/WDMA/CSA 101/I.S.2/A440-17. The test specimen successfully met all the performance requirements in the above referenced standard for a Class CW PG70 rating.

A comprehensive test report including test specimen description and test data will be forthcoming. If you have any questions, please feel free to contact me at your convenience. This document is a letter of results; it is not a test report.

Sincerely,
INTERTEK B&C

Christopher E. Sartalis
Technician - Product Testing

Vicki. L. McElwain
Lab Supervisor - Product Testing

CES:bsm
cc: P8511.01-109-44-LOR

¹ Intertek is a brand name representing the Intertek Group plc legal entities, including but not limited to, Intertek Testing Services NA Inc., Professional Service Industries, Inc. ("INTERTEK-PSI"), **Architectural Testing Inc. ("INTERTEK-ATI")**, and MT Group Inc. ("INTERTEK-MT").

This Letter of Results (LOR) is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this LOR. Only the Client is authorized to permit copying or distribution of this LOR and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this LOR are relevant only to the sample(s) tested. This LOR by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

